
1 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

CROW MR&I SYSTEM 

PILOT WATER TREATMENT PLANT 
FINAL ENVIRONMENTAL ASSESSMENT 
JULY 2015 

 
 
 



 
ii 
 

Table of Contents 

 Purpose and Need ....................................................................................................................... 1 1.0
1.1 Introduction .......................................................................................................................................... 1 
1.2 Purpose and Need for Action ................................................................................................................ 2 
1.3 Decisions to be Made ............................................................................................................................ 2 
[...]
Table 2-1: Summary of Project Components, Maximum Disturbance Dimensions, and Activities 
Project 

Component Location 
Width 
(feet) 

Length 
(feet) 

Area 
(acres) Cause of Disturbance 

Discharge 
Pipeline 
ROW and 
Outlet 

Preferred Route 
Running west 

from pilot plant 
to river 

50 4146 4.76 Skid steer traffic, foot traffic, constructing 
pipe on the ground surface 

Alternate Route 
Running 

northwest from 
pilot plant to 

river 

50 4833 5.55 Skid steer traffic, foot traffic, constructing 
pipe on the ground surface 

Sludge 
Ponds 

East of Pilot 
plant 

615 150 2.1 Excavation of sludge ponds, including earth 
moving equipment and material storage 

Access Area 
  

Northern area Irregular Irregular 3.23 Potential disturbance due to skid steer 
traffic 

Southern area Irregular Irregular 5 Potential disturbance due to skid steer 
traffic 

 
Aquifer Testing and Intake Well 
Prior to operation of the pilot plant, aquifer testing would occur near the eastern bank of the Bighorn River. 
This testing would include development of the intake well, drilling of seven observation wells, placement of 
two drive point streambed piezometers, and placement of a stilling well (Figure 2-2). These facilities would 
be used to monitor aquifer drawdown and hydraulic connectivity of groundwater and surface water. The 
stilling well would monitor river stage prior to, during, and after aquifer testing.  
 
Installation of the intake well would involve drilling a 10-inch wide borehole and advancing a 14-inch wide 
steel well casing and 10-inch wide steel casing plus screen 30 feet below ground surface into the water 
table. As the 14-inch casing is removed, a gravel filter pack would be placed behind it, followed by coated 
bentonite chips until the static water level is reached, then non-coated bentonite chips above that level. 
Following well installation, water would be pumped until it ran clear and turbidity measurements became 
relatively consistent. Installation of the monitoring well would include drilling a six-inch wide borehole, 
advancing a six-inch wide steel casing (which would be removed during well construction), and installation 
of a two-inch polyvinyl chloride (PVC) screen and a filter pack consisting of silica sand topped with coated 
bentonite chips below the water table and non-coated bentonite chips above. Piezometers would be placed 
into the streambed of the Bighorn River by driving 3/4-inch diameter screened points 1.5-2 feet below the 
streambed surface. The piezometers would be removed once aquifer testing is complete. A stilling well 
would be installed within the Bighorn River by attaching a PVC pipe (housing a transducer) to a steel fence 
post and driving the post into the streambed. The stilling well would be removed immediately after testing. 
 
Access to the intake well site would be via an existing access road on fee land. Verbal approval has been 
obtained from the landowners; an executed agreement is being developed concurrently for access and 
development of the intake well.  
 



 
9 

 

 
Figure 2-2: Aquifer Testing Facility Map. Location of proposed observation wells, drive point streambed 
piezometers, and stilling well. Also indicates location of existing boreholes. (NewFields 2015) 
 
Supply Pipeline 
For either pipeline route option, three-inch diameter PVC Yelomine would rest on the ground surface with 
the exception of three areas: the Mission Loop road crossing, Rottengrass Creek, and an unnamed wetland.  
 
The Mission Loop road crossing, immediately west of the proposed pilot plant, would be shallow trenched 
at approximately two feet wide by two feet deep for a total length of 50 feet. Placement and removal of the 



 
10 

 

pipes is expected to take one day and interruptions to traffic are expected to be minimal. There would be 
no disturbance to normal traffic flow during the time when the pilot plant is in operation. No changes to the 
roadway would occur, although resurfacing would be completed, as needed. The gravel surface would be 
monitored and repaired during the project to maintain the road crossing to its existing condition.  
 
The pipeline would also cross an unnamed wetland area and Rottengrass Creek in the N ½ of Section 23, 
over which the pipeline would be suspended from two posts on either side of the features so as not to 
disturb surface soils or vegetation. The pipeline suspended over the unnamed wetland and Rottengrass 
creek would be conveying raw ground water to the pilot plant. As such, if a break in the suspended line 
were to occur, the water leaked would not contain any chemicals or substances that would be damaging to 
the wetland or creek. If a leak were to occur, it would be detected due to loss in supply pressure and the 
line would be checked and any necessary corrective action taken. 
 
Power Supply 
Power to the supply well and the pilot treatment facility would be supplied via Big Horn County Electric or 
by on site generators. If Big Horn County Electric provided power service, three temporary utility easements 
would be required (indicated on Figure 2-1). Two of the easements are adjacent to each other and provide 
utilities to the intake (area denoted near intake) but are considered two easements because of different 
land ownership; the third easement, located next to the treatment plant, is on Tribal land. All three 
easements would be for either buried or overhead electrical services, to be determined by Big Horn County 
Electric based on the existing power supply. If on site generators were utilized, operation, maintenance, 
and fueling would be done in accordance with a site specific spill prevention plan or storm water pollution 
prevention plan (to be determined based on the particular generators used).  Maintenance and fueling 
would be done by trained individuals and in designated areas.  
 
Treatment Plant, Discharge Pipeline and Outlet, and Sludge Ponds 
The pilot plant treatment process would create two outputs: finished water and sludge waste. The clean, 
treated water would be discharged to the Bighorn River via a two-inch diameter PVC Yelomine pipeline 
running parallel to the supply pipeline, also laid on the ground surface. The location of the discharge 
pipeline would follow whichever supply pipeline route was selected, indicated on Figure 2-1. The discharge 
pipeline would be installed across Mission Loop road and would be suspended across Rottengrass Creek 
and the unnamed wetland area following the same procedures and monitoring as the supply pipeline (See 
above sub-heading “Supply Pipeline”). Potential leaks in the discharge pipeline would be detected from loss 
in pressure and would be fixed as necessary.  
 
The structure used to discharge finished water into the Bighorn River would consist of the pipe laid on the 
ground surface and extending 12 inches (horizontally) from the normal low water line of the riverbank. The 
pipe would be supported by two t-posts, which would be driven into the riverbank a minimum of 24 inches. 
Discharge would occur above the water surface, but in sufficiently deep water to prevent erosion and 
sedimentation along the river bank or river bed.  
 
The sludge waste would be held onsite in a temporary sludge lagoon next to the pilot plant (Figure 2-1). The 
outdoor lagoon would collect the backwash and sediment produced (34 gpm) during the 
flocculation/sedimentation treatment processes. This waste would be held in the lagoon and water from 
the waste would be allowed to evaporate and/or infiltrate into the soil. After the pilot study, the remaining 
sludge would be evaluated and disposed of either though incorporation into the existing soil or at the 
nearest appropriate landfill. The lagoon would be backfilled and returned to the original land use, unless 
otherwise requested by the landowner.   



 
11 

 

2.2.2 Pilot Testing/Studies 
 
The treatment methods proposed for pilot testing include: oxidation, coagulation/flocculation and 
settlement in a plate settler, ultrafiltration, low pressure reverse osmosis membranes, and biological media 
filtration. These methods were chosen based on raw water quality and anticipated treatment needs to 
meet desired effluent quality (For further detail, refer to WTP Alternative Process Design Report by Bartlett 
& West June 15, 2015, Appendix B). The flow schematic shown in Figure 2-3 illustrates each treatment step, 
indicated within boxes, along with additions of treatment chemicals and the flow of water throughout the 
process. The testing of these particular treatment processes are described in more detail below. 
 

 
Figure 2-3: Flow Schematic of MR&I Pilot Plant. Treatment steps are indicated within boxes. The inflow of 
raw water begins in the upper left corner. The flow continues as indicated by arrows to the right, then 
down (with a branch in the flow), then to the left, with the treated water outflow in the lower left corner. 
Estimated inflow/outflow rates in gallons per minute (GPM) are shown between applicable treatment 
steps. Chemical additions are indicated in blue text. UF=ultrafiltration; RO=reverse osmosis  
 
Pretreatment oxidation is the first step in the treatment process. During bench-scale testing, sodium 
hypochlorite and permanganate would be tested to determine which is a more effective oxidant. The more 
effective chemical of the two, along with ozone, would be used during the pilot study. The pilot testing of 
oxidants would determine if oxidation is a necessary component of the overall treatment process and 
whether it aids in the removal of iron, manganese, and undesirable tastes and odors.   
 
Secondly, a plate settler would be used to perform coagulation, flocculation, and settlement of solids. A 
plate settler is recommended, rather than a sediment basin, due to footprint size and retention times 
necessary for settlement. Different coagulates (alum and ferric chloride) would be tested during bench-
scale testing and the chemical shown to be most effective would be pilot tested. Pilot testing would 
demonstrate the level of effectiveness of the plate settler to remove iron, manganese, and turbidity. 
 
Following the plate settler, the flow would split to feed the biological media filtration and ultrafiltration 
processes. Biological media filtration would be used to remove iron, manganese, and total organic carbon. 
Constituents would be removed from the water via adsorption by the activated carbon media and the 
biological growth media cap. The remaining portion of water would pass through ultrafiltration.  



 
12 

 

 
Ultrafiltration, the third process in the treatment chain, would be utilized to remove iron, manganese, total 
organic carbon, turbidity, and microorganisms. The removal of constituents is achieved through filtering 
water through a membrane. The level of removal depends upon the size of the constituents and the 
membrane pore size. Ultrafiltration and microfiltration both were considered for piloting, but ultrafiltration 
was decided upon because its smaller membrane pores would result in a greater removal efficiency and 
better removal of viruses. Ultrafiltration would be included as a pre-filtration process for the final 
treatment step.  
 
The final step of treatment would be reverse osmosis and would target removal of hardness, total dissolved 
solids, alkalinity, sulfate, iron, manganese, aluminum, total organic carbon, and dissolved organic carbon. 
Reverse osmosis needs ultrafiltration upstream in the treatment process to increase the performance of 
reverse osmosis, as well as to protect the membranes by removing all larger particulates. Nanofiltration 
also was considered, but reverse osmosis was preferred due to the lower life cycle costs on similar projects.  
 
Disinfection testing would be done in small contained units separate from the pilot treatment train to avoid 
the possibility of sodium hypochlorite or ammonia entering the water to be discharged to the Bighorn River. 
The disinfection options potentially tested in the pilot study include ozone, free chlorine, and chloramines. 
 
2.2.3 Other Treatment Options Not Piloted 
 
Lime softening is not part of the pilot study because the physical footprint and equipment required to do so 
would be prohibitive. In addition, lime softening would produce large quantities of sludge to be handled. 
Lime softening would be bench-scale tested to allow for partial comparison to reverse osmosis softening.  
 
Ultraviolet radiation for oxidation or disinfection was considered, but traditionally is not pilot tested 
because calculations yield the same results.  
 
The feasibility and availability of equipment resulted in other treatment processes being dropped from 
consideration for the pilot study. Further discussion about other treatment methods and flow schematics 
not proposed for piloting are included in the WTP Alternative Process Design Report by Bartlett & West 
(June 15, 2015, Appendix B).  
 
2.2.4 Decommissioning and Reclamation 
 
Details of proposed decommissioning and reclamation actions are provided in the Decommissioning and 
Reclamation Plan in Appendix C and summarized below.  
 
Following completion of the pilot plant study, the intake supply and observation wells would be capped in 
place. The supply and discharge pipelines, pilot plant building, and associated equipment would be 
removed from the ground surface and salvaged. The solid waste material from the sludge lagoons would be 
evaluated to determine if material can be incorporated into the soil or if the material should be excavated 
and hauled to the nearest appropriate landfill. Any disturbed soils, including the area of the pilot plant 
structure, sludge ponds, and other minor disturbed areas would be backfilled and recontoured 
approximately to original contours and returned to original land use, unless otherwise requested by owner. 
Disturbed features of surface hydrology and vegetation would be restored according to BIA requirements 
and Natural Resource Conservation Service (NRCS) recommendations, or landowner request, and 
monitored.   



 
13 

 

 Affected Environment and Environmental Consequences 
 
This section describes the existing conditions of nine environmental resources, as well as the potential 
effects of each alternative on those resources.  Effects may be direct or indirect, positive (beneficial) or 
negative (adverse), and long term (permanent, long-lasting) or short term (temporary). Cumulative effects 
and measures that would be implemented to reduce, minimize or eliminate impacts (conservation 
measures) are discussed for each resource. A summary of impacts by resource issues for each alternative is 
provided in Table 3-1. The analysis of effects to each resource is described in terms of the maximum area 
which could potentially be disturbed under each alternative.  
 
Several environmental factors would not be affected and are excluded from analysis. Factors excluded from 
this section include geology, visual resources/viewsheds, noise, air quality, floodplains, and social and 
economic conditions.  
 
Table 3-1: Summary of Effects to Resources 

Resource 
Proposed Action 

No Action Preferred Pipeline Route Alternate Pipeline Route 
Soil and 
Vegetation 
Surface 
Disturbance 

Surface disturbance due to pipe-
laying and equipment access would 
be 55 acres. The disturbance would 
be limited to compaction of soils, 
flattening of plants, and removal of as 
few trees as possible. 

Surface disturbance due to pipe-laying 
and equipment access would be 57 
acres. The disturbance would be 
limited to compaction of soils, 
flattening of plants, and removal of as 
few trees as possible. 

No effect. 

Soil Excavation Limited to eight acres in area for the 
pilot plant, sludge pond, and Mission 
Loop Road crossing. 

Limited to eight acres in area for the 
pilot plant, sludge pond, and Mission 
Loop Road crossing. 

No effect. 

Surface and 
Groundwater 